OMB Control No. 2040-NEW
OMB Approval Date: [Date]
OMB Approval Expires: [Date]

2
\"’ EPA POTW Influent PFAS Study Questionnaire

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY

INFORMATION COLLECTION REQUEST
DRAFT QUESTIONNAIRE FOR THE PUBLICLY OWNED TREATMENT
WORKS (POTW) INFLUENT PER- AND POLYFLUOROALKYL
SUBSTANCES (PFAS) STUDY

Questionnaire ID:

OMB Control No. 2040-NEW
OMB Approval Date: [Date]
OMB Approval Expires: [Date]

This collection of information is approved by the United States Office of Management and Budget (OMB) under
the Paperwork Reduction Act, 44 USC § 3501 et seq. (OMB Control No. 2040-NEW). Responses to this collection
of information are mandatory under Section 308 of the Clean Water Act (Federal Water Pollution Control Act, 33
[...]
Neutralization/pH Adjustment: Changing the acidity or alkalinity of a substance by adding alkaline or acidic
materials, respectively.

North American Industry Classification System (NAICS): The standard used by Federal statistical agencies in
classifying business establishments for the purpose of collecting, analyzing, and publishing statistical data
related to the United States business economy. Each facility is categorized within a NAICS code based on the
type of operations conducted at the facility (e.g., NAICS code 332813 is for Electroplating, Plating, Polishing,
Anodizing, and Coloring).

Oil/Water Separation: A treatment unit that uses differences in specific gravity to separate water, oil, and
sludge. In an oil/water separation unit, free oil rises to the surface and floats on water. The free oil that floats on
the surface is skimmed off, while the sludge that settles to the bottom of the separation unit is removed
periodically.

Outfall: A point where wastewater is discharged to a surface water or a municipal wastewater treatment plant.

ix



(o)
\"’ EPA POTW Influent PFAS Study Questionnaire

Oxidation/Orbital Ditch: A modified activated sludge biological treatment process that uses long retention
times to remove biodegradable organics. Also called a racetrack or raceway ditch.

Pasteurization: A thermal treatment process to reduce pathogens in biosolids wherein the temperature of
biosolids is maintained at 70°C or higher for 30 minutes or longer.

Per- and Polyfluoroalkyl Substances (PFAS): Per- and polyfluorinated substances that structurally contain the
unit R-(CF2)-C(F)(R")R,” where both the Difluoromethylene (CF;) and CF moieties are saturated carbons and none
of the R groups (R, R’, or R”’) can be hydrogen.

Point Source: Any discernible, confined, or discrete conveyance, including but not limited to any pipe, ditch,
channel, tunnel, or conduit, from which pollutants are or may be discharged.

Polymer Addition Conditioning: The use of polymer additives to increase water removal from sewage sludge.

Pretreatment: Treatment of wastewaters from sources before discharge or transfer to a municipal wastewater
treatment plant.

Pretreatment Program: A program run by local municipality to control non-domestic discharges from industrial
and commercial sources into municipal sewer systems.

Pretreatment Standard: Any restriction imposed on quantities, discharge rates, and concentrations of pollutants
which are discharged from point sources to a municipal wastewater treatment plant.

Publicly Owned Treatment Works (POTW): An individual wastewater treatment plant as defined by Section 212
of the Clean Water Act, which is owned by a state or municipality (as defined by Section 502(4) of the Clean
Water Act). This definition includes any devices and systems used in the storage, treatment, recycling and
reclamation of municipal sewage or industrial wastes of a liquid nature. It also includes sewers, pipes, and other
conveyances only if they convey wastewater to a POTW. The term also means the municipality as defined in
Section 502(4) of the Clean Water Act, which has jurisdiction over the Indirect Discharges to and the discharges
from such a wastewater treatment plant. 40 CFR §403.3 (General Pretreatment Regulations for Existing and New
Sources of Pollution).?

Pyrolysis: A thermal treatment process involving the decomposition of organic matter at elevated temperatures
in the absence of oxygen and under substantially dry conditions, resulting in a biochar solid product, a bio oil,
and methane gas.

Regulatory Agency: An entity, usually a branch of state or federal government, that enforces environmental,
health, or safety related requirements set by set by law or permits.

Residential Wastewater: Wastewater generated from places of residency (including standalone homes and
apartment or condominium buildings) that is sent to a wastewater treatment plant.

Resource Conservation and Recovery Act (RCRA): A federal statute regulating the management of hazardous
waste from its generation through ultimate disposal. The RCRA contains requirements for waste generators,
transporters, and owners and operators of treatment, storage, and disposal facilities (43 USC 6901 et seq.).

Reverse Osmosis: A membrane filtration treatment process designed to separate particulate, colloidal, and
dissolved matter from a liquid using a semi-permeable membrane.

1 To simplify and provide clarity throughout this questionnaire, the population of interest includes wastewater treatment
plant which store, treat, recycle, or reclaim municipal sewage or liquid industrial wastes and are owned or operated by a
state, local government, municipality, or Tribal group. The population of interest does not include federally-owned or
privately-owned facilities, and does not include dedicated flow control entities such as Combined Sewer Overflows (CSOs)
and Sanitary Sewer Overflows (SSOs).


https://www.ecfr.gov/current/title-40/chapter-I/subchapter-N/part-403/section-403.3
https://www.ecfr.gov/current/title-40/chapter-I/subchapter-N/part-403/section-403.3

(o)
\" EPA POTW Influent PFAS Study Questionnaire

Septage: Also known as septic tank sludge, septage is the liquid or solid material removed from a septic tank
cesspool, portable toilet, type Ill marine sanitation device, or a similar system. Septage may be transported to
and discharged directly into an NPDES-permitted POTW.

Sequencing Batch Reactor: A fill-and-draw activated sludge system for wastewater treatment. In this system,
wastewater is added to a single “batch” reactor, treated to remove undesirable components, and then
discharged.

Sewage Sludge: The solid, semi-solid, or liquid residue generated during the treatment of domestic sewage in a
wastewater treatment plant. Sewage sludge includes, but is not limited to, domestic septage; scum or solids
removed in primary, secondary, or advanced wastewater treatment processes; and a material derived from
sewage sludge. Sewage sludge does not include ash generated during the firing of sewage sludge in a sewage
sludge incinerator or grit and screenings generated during preliminary treatment of domestic sewage in a
treatment works. 40 CFR §503.9(w)>.

Significant Industrial User (SIU): All users subject to categorical pretreatment standards under 40 CFR §403.6
and 40 CFR Part | Subpart N, except those designated as nonsignificant categorical industrial users; and any
other industrial user that discharges an average of 25,000 gallons per day or more of process wastewater to the
wastewater treatment plant (excluding sanitary, noncontact cooling, and boiler blowdown wastewater);
contributes a process wastestream that makes up 5 percent or more of the average dry-weather hydraulic or
organic capacity of the wastewater treatment plant; or is designated as such by the POTW on the basis that the
industrial user has a reasonable potential for adversely affecting the wastewater treatment plant’s operation or
for violating any pretreatment standard or requirement [in accordance with 40 CFR §403.8(f)(6)].

Sludge Grinding: The use of mechanical grinding or shredding to reduce oversized solids in a wastewater
treatment system.

Spill Prevention, Control, and Countermeasure (SPCC) Plan: A plan prepared by an industrial user to minimize
the likelihood of a spill and to expedite control and cleanup activities if a spill occurs.

Stormwater: Water flow from precipitation (rain, snowmelt, etc.) that enters a facility’s collection system.
Includes precipitation that enters combined sewer systems and separate sewer systems.

Supercritical Water Oxidation: A process used to destroy hazardous waste compounds using temperatures
above 374°C (705°F) and pressures of at least 221.1 bar to create “supercritical” conditions and accelerate
chemical oxidation processes.

Surface Water: Waters of the United States as is consistent with September 8, 2023 rulemaking, as specified in
40 CFR 120 (https://www.ecfr.gov/current/title-40/chapter-l/subchapter-D/part-120).

Thermal Hydrolysis: A high pressure steam pretreatment for anaerobic digestion of sewage sludge.

Thickening (or Sludge Thickening): The process by which biosolids are condensed to produce a concentrated
solids product and a relatively solids-free supernatant.

Ultrafiltration: A membrane filtration treatment process designed to separate particulate and colloidal matter
from a liquid using a semi-permeable membrane.

2 Clean Water Act regulations codified at 40 CFR §503 (Standards for the Use or Disposal of Sewage Sludge) govern
minimum requirements for sludge quality, management practices, and monitoring and reporting applicable to the
generation or stabilization of sewage sludge from a wastewater treatment plant treating domestic sewage or use or
disposal of that sewage sludge by any person. These regulations ensure that sewage sludges meet federal requirements
when they are: 1) applied to land as a fertilizer or soil amendment; 2) placed in a surface disposal site (e.g., sewage sludge-
only landfills); or 3) are incinerated in a sewage sludge incinerator.

Xi


https://www.ecfr.gov/current/title-40/chapter-I/subchapter-D/part-120

(o)
\"' EPA POTW Influent PFAS Study Questionnaire

Underground Injection: Long-term or permanent disposal of untreated, partially treated, or treated
wastewaters by pumping the wastewater into underground formations of suitable character through a bored,
drilled, or driven well. Sometimes referred to as “subsurface injection” or “deep-well injection.”

Underground Injection Control Permit: Permits that regulate discharges of waste streams into underground
formations of suitable character. Such discharges are illegal unless authorized by a permit.

Vacuum Filter: A sludge dewatering process that uses a drum-like filter that creates a vacuum in the center and
draws water out of biosolids.

Waste Stabilization Pond: Large, man-made, earthen ponds where sewage or wastewater effluent is treated via
natural biochemical processes.

Wastewater: Includes process wastewater, nonprocess wastewater, process area stormwater, nonprocess area
stormwater, air emission control wastewater, third-party wastewater, sanitary wastewater, and groundwater.

Wastewater Treatment: The processing of wastewater by physical, chemical, biological, or other means to
remove specific pollutants from the wastewater or to alter the physical or chemical state of specific pollutants in
the wastewater. Treatment is performed for discharge of treated wastewater, recycle of treated wastewater to
the same process which generated the wastewater, or for reuse of the treated wastewater in another process.

Wastewater Treatment System: A combination of one or more wastewater treatment units designed to achieve
wastewater treatment.

Wastewater Treatment Unit: A unit operation used to remove pollutants from process wastewater. Wastewater
treatment units include, but are not limited to, pond/impoundments, chemical precipitation, pH adjustment,
clarification, biological reactor, thickeners, filters, constructed wetlands, activated carbon adsorption, ion
exchange, and membrane filtration.

Water Discharge Permit: Documentation of authorization to discharge wastewater to a surface water or
municipal wastewater treatment plant. Another term for water discharge permit is wastewater discharge
permit. Also see definition for NPDES permit.

Wetland/Vegetative Pond: Constructed wetlands are treatment systems that use natural processes involving
wetland vegetation, soils, and their associated microbial assemblages to improve water quality.

xii



(o)
v’ EPA POTW Influent PFAS Study Questionnaire

SECTION 1. GENERAL FACILITY AND PERMIT INFORMATION

1. Provide the facility name, physical address, and name of the municipal authority/service agency that
operates the POTW.

Facility Name

Municipal Authority/Service Agency Name

Facility Street Address Line 1

Facility Street Address Line 2 (if applicable)

City State/Territory ZIP Code

Does the facility’s mailing address differ from the physical address reported above?
I No

L] Yes. Provide the facility’s mailing address.

Mailing Address Line 1

Mailing Address Line 2 (if applicable)

City State/Territory ZIP Code

2. Provide the name, title, phone number, and email, for a primary and secondary contact for information
reported in this questionnaire response.

Primary Contact Name Primary Contact Title

Phone Number Phone Extension (if applicable) Email
Secondary Contact Name Secondary Contact Title

Phone Number Phone Extension (if applicable) Email

13



<EPA

POTW Influent PFAS Study Questionnaire

3. Was the facility regulated by any water discharge permits or requirements (e.g., general National Pollutant
Discharge Elimination System (NPDES) permit; individual NPDES permit; underground injection control
permit; local ordinance; Spill Prevention, Control, and Countermeasure (SPCC) plan) or sewage
sludge/biosolids permits or requirements (e.g., state permit for sewage sludge/biosolids management) in
calendar year 20237

1 No. The facility did not have any permits/requirements for water discharges or sewage sludge/biosolids in

2023.

1 Yes. The facility did have one or more permits/requirements for water discharges or sewage
sludge/biosolids in 2023. Complete a row in Table 3 for each applicable permit and requirement and report
the identification or permit number, the type of requirement, the regulatory agency, and the expiration
date. Specify whether the permit or requirement includes monitoring requirements for any per- and
polyfluoroalkyl substances (PFAS) and, if so, specify the method required or used to analyze samples.

e Do notinclude the following types of permits: air emissions, Resource Conservation and Recovery
Act (RCRA) hazardous waste handling, construction permits, erosion and sediment control permits
associated with construction activities, temporary or general permits for hydrostatic testing water,

water obstruction and encroachment permits, and water allocation permits.

e Do notinclude any permits and requirements that did not apply to the facility in calendar year 2023
(e.g., permits that have expired or been superseded). Include administratively continued permits if
they are the basis for the facility's current water discharge or sewage sludge/biosolids requirements.

Table 3. Water Discharge and Sewage Sludge/Biosolids Permits and Requirements for 2023

[ Underground injection control
permit

[ Local ordinance

[J SPCC Plan

[ Other, specify:

Identification or Regulatory — N
. . Expiration Includes Monitoring
Permit Number Type of Requirement Agency R
“ ” “ ” - Date Requirements or
(enter “None” if (select only one) (enter “None” if ey ) Limitations for PFAS?
not applicable) not applicable) yyyy imitati )
[J General NPDES
O Individual NPDES permit
[ State permit for sewage 0 No
sludge/biosolids management 1 Yes. Specify
[ Underground injection control _/_/____ | method(s) used to
permit analyze samples:
[0 Local ordinance
[J SPCC Plan
[ Other, specify:
[J General NPDES
O Individual NPDES permit
[ State permit for land
applicatiI;n of sewage L No .
sludge/biosolids [ Ves. Specify
—/__/_ | method(s) used to

analyze samples:

14




(o)
‘W’ EPA POTW Influent PFAS Study Questionnaire

In the last 10 calendar years, did the facility complete a NPDES Permitting Program Application Form 2S:
New and Existing Treatment Works Treating Domestic Sewage?

O No.

1 Yes. Specify the regulatory agency receiving the Form 2S and date the facility submitted the most recent
Form 2S below and upload a completed copy of Form 2S in pdf format. Title the file following this format:
"POTWH#H## _ Question 4_Form2S.pdf" using your assigned Questionnaire ID. You may upload one file. See
the General Instructions file for guidance on submitting electronic copies of attachments via Qualtrics.

Regulatory agency receiving the Form 2S:

Date the facility submitted the most recent Form 2S (mm/dd/yyyy):
[...]
information requested above. See the example diagram in Figure 11 for the level of detail requested.

Upload copies of all applicable wastewater treatment diagrams in one of the following file types: PDF, ZIP,
text document (e.g., docx), graphic file (e.g., jpg, png), or workbook (e.g., xIsx). You may upload one file.
Where multiple pages are required or multiple diagrams are being provided, combine all pages/diagrams
into a single file (e.g., combine PDF files, create a compressed ZIP file). Title the file following this format:
"POTWH####_Question 11_Wastewater Treatment Diagram" using your assigned Questionnaire ID. See the
General Instructions file for guidance on submitting electronic copies of wastewater treatment diagrams and
other attachments via Qualtrics.

3 Where multiple units of the same type are present at the facility (e.g., the facility operates two clarifiers), each should be
depicted separately on the diagram and identified.

19



(o)

\7

POTW Influent PFAS Study Questionnaire

PA

Figure 11. Example Wastewater Treatment Diagram

Facility Name
Questionnaire ID

Industrial Residential
Wastewater Wastewater
7 MGD 3 MGD
L. 7 MGD .. 10 MGD
Cylindrical Vortex Grit
Fine Screen Chamber i
Return Activated
Sludge

Key:
e Waste stream
@& Monitoring Point
Covered Discharge to
10 MGD 10 MGD 9 MGD uv g
Earthen Covered Covered o : & S Blue Creek
Aeration Clarifier 1 Clarifier 2 LDl
; Chamber (Outfall 001)
Basin
Sludge: 3 DMT/Day Sludge: 1 DMT/Day
A J
e DMTZ/DSY Rotary DMTZIDS Sludge DMT:L,DS Sludge 1 DMT/Da Landfill
. — Drum — Drying Bed e Drying Bed —.'—'Y'" Disposal
Digester 2
Thickener 1 2

20




(o)
v’ EPA POTW Influent PFAS Study Questionnaire

12. Identify the wastewater treatment technologies operated at the facility to treat wastewater at any time during calendar year 2023. A list of common
wastewater treatment technologies is presented below and these terms are defined in the GLOSSARY. If a wastewater treatment technology was
operated that is not included in the list, or if a unique variation of a listed technology operated, include this information in the space provided after
“Other, specify”. Select all that apply.

Preliminary Operations Biological Treatment
[ Equalization [ Activated sludge
[ Neutralization/pH adjustment [ Oxidation or orbital ditch
[ Oil/water separation [ Sequencing batch reactor (SBR)
[ Grit removal [J Waste stabilization Pond
[ Screening O Lagoon
Physical/Chemical Treatment [ Wetland or vegetative pond
O Clarification/sedimentation O Terrestrial treatment
[ Chemical precipitation/ flocculation [ Trickling filter system
U lon exchange 0 Membrane bioreactor (MBR)
[ Granular activated carbon [ Other biological treatment, specify:
[ Other adsorptive media Disinfection
[ Media filtration I Chlorine disinfection
[J Surface filtration I Other Chemical disinfection, specify:
[ Microfiltration or ultrafiltration [ UV disinfection
O Nanofiltration Other
O Reverse osmosis U Other, specify:
O Gas stripping [ Other, specify:
[ Dissolved air flotation (DAF) O Other, specify:

List all the treatment systems, if any, from the list above that were installed or operated specifically to treat, remove, or destroy PFAS:

1 None of the wastewater treatment technologies selected above were installed or are operated to treat, remove, or destroy PFAS.

1 Wastewater treatment technologies installed or operated specifically to treat, remove, or destroy PFAS:

21



(o)
‘U” EPA POTW Influent PFAS Study Questionnaire

13. In Table 13, report the total flow rate, in MGY, of treated wastewater transferred to each final destination
during calendar year 2023. The sum of flow rates to all destinations should equal the total treated
wastewater flow rate for 2023. If your facility did not transfer any wastewater to the destination during
calendar year 2023, enter “0” (zero) into the “Treated Wastewater Flow Rate for 2023” column.

Table 13. Treated Wastewater Destinations in 2023

Final Destination

Treated Wastewater Flow Rate for 2023
(in MGY; enter 0 if not applicable)

Discharged to surface water

Land applied (onsite or offsite, including irrigation)

Onsite underground injection

Offsite underground injection

Onsite recycle/reuse

Offsite recycle/reuse

Onsite evaporation

Offsite evaporation

Offsite wastewater treatment

Other, specify:

Other, specify:

Other, specify:

Total treated wastewater flow rate for 2023:

MGY

22




(o)
v’ EPA POTW Influent PFAS Study Questionnaire

SECTION 4. SEWAGE SLUDGE AND BIOSOLIDS MANAGEMENT

Key Terms

Sewage Sludge: The solid, semi-solid, or liquid residue generated during the treatment of domestic
sewage in a wastewater treatment plant. Sewage sludge includes, but is not limited to, domestic
septage; scum or solids removed in primary, secondary, or advanced wastewater treatment processes;
and a material derived from sewage sludge. Sewage sludge does not include ash generated during the
firing of sewage sludge in a sewage sludge incinerator or grit and screenings generated during
preliminary treatment of domestic sewage in a treatment works. 40 CFR §503.9(w). *

Biosolids: Sewage sludge treated to meet the requirements in 40 CFR §503 and intended to be applied
to land as a soil amendment or fertilizer.

14. Did the POTW generate any sewage sludge during calendar year 2023?
1 No. Skip to Question 20.

1 Yes. Specify the total weight, in dry metric tons (DMT), of sewage sludge generated during calendar year
2023.

Sewage Sludge Generated in 2023 (DMT):

4 Clean Water Act regulations codified at 40 CFR §503 (Standards for the Use or Disposal of Sewage Sludge) govern
minimum requirements for sludge quality, management practices, and monitoring and reporting applicable to the
generation or stabilization of sewage sludge from a wastewater treatment plant treating domestic sewage or use or
disposal of that sewage sludge by any person. These regulations ensure that sewage sludges meet federal requirements
when they are: 1) applied to land as a fertilizer or soil amendment; 2) placed in a surface disposal site (e.g., sewage sludge-
only landfills); or 3) are incinerated in a sewage sludge incinerator.

23



(o)
v’ EPA POTW Influent PFAS Study Questionnaire

15. Did the facility complete and submit a Sewage Sludge (Biosolids) Annual Report to the regulatory agency
authorized to administer the NPDES sewage sludge/biosolids program in calendar year 2023?°

O No.

1 Yes. Specify the Biosolids NPDES identification number(s) associated with the 2023 Sewage Sludge
(Biosolids) Annual Report, if available, and provide a copy of the report as an attachment. Then skip to
Question 18.

Biosolids NPDES Identification Number(s)

Upload copies of all applicable Sewage Sludge (Biosolids) Annual Reports for calendar year 2023 in one of
the following file types: PDF, ZIP, text document (e.g., docx), graphic file (e.g., jpg, png), or workbook (e.g.,
xlsx). You may upload one file. Where multiple pages are required or multiple files are being provided,
combine all pages/files into a single file (e.g., combine PDF files, create a compressed ZIP file). Title the file
following this format: "POTW####_Question 15_2023 Biosolids Annual Report" using your assigned
Questionnaire ID. See the General Instructions file for guidance on submitting electronic copies of Sewage
Sludge (Biosolids) Annual Reports and other attachments via Qualtrics.

5 As part of the EPA Biosolids Program, the EPA requires large domestic wastewater treatment plant to complete a Sewage
Sludge (Biosolids) Annual Report. These annual reports are required by 40 CFR §503 for the larger public facilities that land
apply, incinerate, or dispose of their sewage sludges via surface disposal; meet the applicability requirements; and operate
in the 41 states where the EPA implements the EPA Biosolids Program. These reporting requirements apply to domestic
wastewater treatment plant if the design flow rate is equal to or greater than 1 MGD, they serve 10,000 or more people,
are required to have an approved pretreatment program (Class | Sludge Management Facility), or are otherwise required to
report.

24



<EPA

POTW Influent PFAS Study Questionnaire

16. In Table 16, report the total weight, in DMT, of sewage sludge transferred to each final destination during
calendar year 2023. Sewage sludge transferred to multiple destinations of the same type (e.g., sewage
sludge transferred to three different offsite nonhazardous waste landfills) should be reported on the same
line as a sum. The sum of the sewage sludge weight transferred to all destinations should equal the total
sewage sludge generated in 2023 (reported in response to Question 14). If your facility did not transfer any
sewage sludge to the destination during calendar year 2023, enter “0” (zero) into the “Sewage Sludge

Transferred during 2023” column.

Table 16. Sewage Sludge Destinations in 2023

Final Destinations

Sewage Sludge Transferred during 2023
(in DMT; enter O if not applicable)

Land application

Offsite Class 1 Sludge Management Facility

Onsite landfill

Offsite nonhazardous waste landfill

Hazardous waste landfill

Onsite surface impoundment

Onsite composting

Offsite composting

Onsite incineration

Offsite incineration

Pyrolysis

Gasification

Supercritical water oxidation

Other, specify:

Other, specify:

Other, specify:

17. Did the facility produce biosolids at any time during calendar year 2023?

L] No. Skip to Question 19.

1 Yes. Report the total weight, in DMT, of biosolids produced by the POTW during calendar year 2023 in

Table 17.

Table 17. Biosolids Produced in 2023

Biosolids Class

2023 Total Biosolids Production
(in DMT)

Class A — Exceptional Quality (EQ) Biosolids

Class A Biosolids

Class B Biosolids

Other, specify:

TOTAL

25




POTW Influent PFAS Study Questionnaire

<EPA

18. Identify the sewage sludge treatment and stabilization processes/technologies that were performed at the
facility to produce biosolids during calendar year 2023. A list of common sewage sludge treatment and
stabilization processes/technologies are presented below and these terms are defined in the GLOSSARY. If a
sewage sludge treatment or stabilization process/technology is used that is not included in the list, or if a
unique variation of a listed process/technology is used, include this information in the space provided after
“Other, specify:” Select all that apply.

Preliminary Operations Stabilization

[ Sludge grinding
[ Degritting

[ Blending

[ Other, specify:

[ None of the above

Thickening/Dewatering

[ Gravity thickening
[ Flotation thickening
[ Belt filter press

[ Screw press

O Vacuum filter

O Drying beds

[J Heat drying

[ Centrifuge

[ Other, specify:

[ None of the above

Conditioning

[ Ferric chloride chemical conditioning
O Lime chemical conditioning

[ Other chemical conditioning, specify:
[0 Polymer addition

[ Other, specify:

[ None of the above

[0 Anaerobic digestion
[0 Aerobic digestion
O Lime treatment

U Other, specify:

[J None of the above

Disinfection

O Lime chemical disinfectant

L1 Chlorine chemical disinfectant

1 Other chemical disinfectant, specify:
[ Pasteurization

[1 Heat drying

[ Heat treatment

[ Beta ray irradiation

] Gamma ray irradiation

[ Composting

[ Other, specify:

O None of the above

Other Not Specified Above

26

[ Thermal reduction

[ Thermal hydrolysis

[ Pyrolysis

[0 Gasification

[ Supercritical water oxidation

[ Methane/biogas capture and recovery
[ Other, specify:

[ None of the above



<EPA

POTW Influent PFAS Study Questionnaire

19. In Table 19, report the estimated average onsite storage time of fully processed sewage sludge and
biosolids, prior to transfer to the final destination during each season of calendar year 2023. If your facility
did not send any fully processed sewage sludge or biosolids to the final destination during calendar year
2023, enter “0” (zero) into the Storage Time column and select “Not applicable” in the Storage Time Units

column.
Table 19. Sewage Sludge and Biosolids Average Onsite Storage Time in 2023
Sewage . . . .
Sludge/Biosolids Season Average Onsite SForage Tl.me f’rlor Storag? Time
s . to Transfer to Final Destination Units
Destination

Land Application: Class
A — Exceptional Quality
(EQ) Biosolids

January — March 2023

April —June 2023

July — September 2023

October — December 2023

[ Not applicable
[ Hours

[ Days

[0 Weeks

O Months

Land Application: Class
A Biosolids

January — March 2023

April —June 2023

July — September 2023

October — December 2023

[ Not applicable
[ Hours

[ Days

[ Weeks

[0 Months

Land Application: Class
B Biosolids

January — March 2023

April —June 2023

July — September 2023

October — December 2023

[ Not applicable
[ Hours

[ Days

[0 Weeks

O Months

January — March 2023

April = June 2023

[ Not applicable
0 Hours

Landfill July — September 2023 O Days
[J Weeks
October — December 2023 O Months
January — March 2023 [ Not applicable
April - June 2023 L Hours
Incineration [J Days
July — September 2023
[0 Weeks
October — December 2023 O Months

Other, specify:

January — March 2023

April —June 2023

July — September 2023

October — December 2023

[ Not applicable
[ Hours

[ Days

[ Weeks

[ Months

Other, specify:

January — March 2023

April —June 2023

July — September 2023

October — December 2023

[ Not applicable
[ Hours

[ Days

[0 Weeks

O Months

27




(o)
‘0” EPA POTW Influent PFAS Study Questionnaire

SECTION 5. MONITORING AND SAMPLE ANALYSIS

20. Has the facility conducted any PFAS or AOF sampling or collected PFAS or AOF monitoring data for the
facility’s influent, treated effluent, industrial user effluent, domestic wastewater, or sewage sludge/biosolids
on or after January 1, 2022?

O No.

L] Yes. In Table 20, report the dates sampling occurred, the purpose for the sampling event, the locations
samples were collected, and the analytical method(s) used for PFAS/AOF analysis.

Table 20. PFAS and AOF Monitoring Data Collected Since 2022

Sampling Purpose of Sampling Event Sampling Locations Analytical Methods Used
Dates (select only one) (check all that apply) (check all that apply)
[ Permit monitoring 0 POTW influent (combined)
requirement [0 POTW effluent/final discharge
O Source identification O Sewage sludge/biosolids [ EPA Method 1633
[ Third-party sampling effort [ Industrial user effluent (industrial [J EPA Method 1621
O Academic research wastewater) [ Other PFAS method; specify:
0 Compliance with state-issued | O Domestic/residential wastewater
order L1 Other nonindustrial wastewater
O Partially-treated wastewater
I Permit monitoring I POTW influent (combined)
requirement O POTW effluent/final discharge
O Source identification [ Sewage sludge/biosolids [ EPA Method 1633
[ Third-party sampling effort 1 Industrial user effluent (industrial [J EPA Method 1621
[J Academic research wastewater) [ Other PFAS method; specify:
[ Compliance with state-issued | [0 Domestic/residential wastewater
order 1 Other nonindustrial wastewater
1 Partially-treated wastewater

The EPA requests facilities that have collected PFAS or AOF monitoring data analyzed using EPA Method 1633,
EPA Method 1621, or other PFAS method, respectively, for POTW influent, POTW effluent, POTW sewage
sludge/biosolids, industrial user effluent, or domestic wastewater since January 1, 2022 to voluntarily submit
these data to the EPA. Visit the EPA’s POTW Influent PFAS Study webpage ([URL placeholder]) for information on
what data the EPA is requesting and instruction for how to submit applicable data. Submission of existing data is
not required to complete this questionnaire and may be completed after the questionnaire response period. The
EPA will use voluntarily submitted PFAS and AOF monitoring data, including data submitted from entities not
required to complete the questionnaire, to augment information collected by the EPA through this
questionnaire and the sampling program.

28



(o)
"’ EPA POTW Influent PFAS Study Questionnaire

21. Will the facility or municipality operate a laboratory for analysis of aqueous wastewater and/or sewage